CAI 334 IRRIGATION WATER QUALITY AND WASTE WATER MANAGEMENT

=% ROHINI COLLEGE OF ENGINEERING AND TECHNOLOGY

AUTONOMOUS INSTITUTION

Approved by AICTE & Affiliated to Anna University
NBA Accredited for BE (ECE, EEE, MECH) | Accredited by NAAC with A+ Grade

Anjugramam - Kanyakumari Main Road, Palkulam,Variyoor P.0. - 629 401, Kanyakumari District.

DEPARTMENT OF AGRICULTURAL ENGINEERING
CAI 334 IRRIGATION WATER QUALITY AND WASTE WATER MANAGEMENT
UNIT 3 WATER POLLUTION

3.3 WATER TREATMENT TECHNOLOGIES

PREPARED BY
MRS. NITHYA.K

ASSISTANT PROFESSOR/AGRI

ROHINI COLLEGE OF ENGINEERING AND TECHNOLOGY



CAI 334 IRRIGATION WATER QUALITY AND WASTE WATER MANAGEMENT

Water treatment technologies
Water treatment is any process that improves the quality of water to make it more acceptable for a
[...]
removed from the tank. Thank tank bottom should slope toward the drains to further facilitate
sludge removal.

In some plants, sludge removal is achieved continuously using automated equipment. In other
plants, sludge must be removed manually. If removed manually, the basin should be cleaned
at least twice per year, or more often if excessive sludge buildup occurs. It is best to clean the
sedimentation basin when water demand is low, usually in April and October. Many plants
have at least two sedimentation basins so that water can continue to be treated while one
basin is being cleaned, maintained, and inspected. If sludge is not removed from the basin
often enough, the effective (usable) volume of the tank will decrease, reducing the efficiency
of sedimentation. In addition, the sludge built up on the bottom of the tank may become
septic, meaning that it has begun to decay anaerobically. Septic sludge may cause taste and
odor problems or may float to the top of the water and become scum. Sludge may also

become resuspended in the water and be carried over to the filters

ROHINI COLLEGE OF ENGINEERING AND TECHNOLOGY



CAI 334 IRRIGATION WATER QUALITY AND WASTE WATER MANAGEMENT

The inlet valve evenly distributes the incoming water (influent) across the basin. The inlet

baffle reduces the flow velocity to prepare the water for settling and to prevent short

circuiting. Flow that moves from one end to the opposite end is called a rectilinear flow.
Rechlmea; Flow

Influent :/ Effluent
—c e >
Effluent Launder

The collector drive unit moves the chain and flights in a circular manner, providing the power
to move the sludge back to the influent end of the basin while also sending the surface scum
to the scum trough. The scum trough is the collection point for any surface scum that the
scum skimmer or flights collect. The flights are attached to a chain that rotates through the
basin. The flights move the sludge to the influent end of the basin and surface scum towards
the scum trough. The scum baffle prevents any floatable surface scum from passing and
leaving the clarifier. The water leaving the clarifier flows over adjustable weirs which are
attached to the effluent launder, which conveys the water to the next step in the process,
filtration.

PARTICLE SIZE

The size and type of particles to be removed have a significant effect on the operation of the
sedimentation tank. Sand or silt can be removed very easily because of their density. The
velocity of the water-flow channel can be slowed to less than one foot per second and most of
the sand and silt will be removed by simple gravitational forces. In contrast, colloidal
material (small particles that stay in suspension and make the water seem cloudy) will not
settle until the material is coagulated and flocculated by adding a chemical, such as iron salt
or aluminum sulfate. The shape of the particle also affects its settling characteristics. A round
particle, for example, will settle much more readily than a particle that has ragged or irregular
edges. All particles also tend to have a slight electrical charge. Particles with the same charge
tend to repel each other. This repelling action keeps the particles from congregating into flocs
and settling.

WATER TEMPERATURE

When water temperature decreases, the rate of settling becomes slower. The result is that, as
the water cools, detention time in the sedimentation tank must increase and the operator must
make changes to the coagulant dosage to compensate for the decreased settling rate. In most

cases, temperature does not have a significant effect on treatment. A water treatment plant

ROHINI COLLEGE OF ENGINEERING AND TECHNOLOGY



CAI 334 IRRIGATION WATER QUALITY AND WASTE WATER MANAGEMENT

has the highest flow demand in the summer when the temperatures are highest and settling
rates are the best. When water is colder, the flow in the plant is at its lowest and, in most
cases; detention time in the plant is increased so floc has time to settle in the sedimentation
basin.

CURRENTS

Several types of water currents may occur in the sedimentation basin. Density currents are
caused by the weight of solids, the concentration of solids, and the temperature of the water.
Eddy currents are produced by the velocity and flow of the water coming into the basin and
leaving the basin. Currents can be beneficial in that they promote sedimentation of the
particles. However, currents also tend to distribute floc unevenly throughout the basin; as a
result, do settle at an even rate. Current problems can be reduced by proper design of the
basin and installation of baffles can help prevent currents from short circuiting the basin.
SEDIMENTATION BASIN ZONES

Most sedimentation tanks are divided into these separate zones:

Inlet Zone The inlet or influent zone should distribute flow uniformly across the inlet to the
tank. The normal design includes baffles that gently spread the flow across the total inlet of
the tank and prevent short circuiting in the tank. (Short circuiting is the term used for a
situation in which part of the influent water exits the tank too quickly, by flowing across the
top or along the bottom of the tank.) The baffle is sometimes designed as a wall across the
inlet, with holes perforated across the width of the tank.

Settling Zone The settling zone is the largest portion of the sedimentation basin. This zone
provides the calm area necessary for the suspended particles to settle. Sludge Zone The
sludge zone, located at the bottom of the tank, provides a storage area for the sludge before it
is removed for additional treatment or disposal. Basin inlets should be designed to minimize
high flow velocities near the bottom of the tank. If high flow velocities are allowed to enter
the sludge zone, the sludge could be swept up and out of the tank. Sludge is removed for
further treatment from the sludge zone by scraper or vacuum devices which move along the
bottom.

Outlet Zone The basin outlet zone (or launder) should provide a smooth transition from the
sedimentation zone to the outlet from the tank. This area of the tank also controls the depth of
water in the basin. Weirs set at the end of the tank control the overflow rate and prevent the
solids from rising to the weirs and leaving the tank before they settle out. The tank needs
enough weir length to control the overflow rate, which should not exceed 20,000 gallons per

day per foot of weir.

ROHINI COLLEGE OF ENGINEERING AND TECHNOLOGY



CAI 334 IRRIGATION WATER QUALITY AND WASTE WATER MANAGEMENT

Filtration: It may be define as a process of separation of solids from a fluid by passing the
same through a porous medium that retains the solids but allows the fluid to pass through.
TERMS USED IN FILTRATION

= Suspension

@w to be filtered

Eiliens Porous
. B : medium used
B ME—— @m to retain solid

" Filter® Accumulated

' K solids on the
j»rmrun- : Qi y filter

f ukiieata® Clear liquid

\_/ passing through the
filter
PROCESS OF FILTRATION

Pores of filter Filter medium

T (iter paper) s SRl
of particles to be : P adilis
separate. support (mesh)
So solids are Due to pressure
trapped on the Gravity is acting difference across
su?fgce of the over the liquid the filter, fluid
filter medium medium flows through the

filter medium

TYPES OF FILTRATION

Surface/ screen filtration

> |t is a screening action by which pores or holes of medium prevent the passage of solids.
> Mechanism involved : straining and impingement

> For this, plates with holes or woven sieves are used.

> Efficacy is defined in terms of mean or maximum pore size
Depth filtration

> |n this slurry penetrates to a point where the diameter of solid particles is greater than that
of the tortuous void or channel.

> Mechanism : Entanglement

DISINFECTION

ROHINI COLLEGE OF ENGINEERING AND TECHNOLOGY



CAI 334 IRRIGATION WATER QUALITY AND WASTE WATER MANAGEMENT

Disinfection is a unit process that destroys disease-causing organisms in water. Disinfection
can be achieved through the use of ultraviolet radiation or by application of oxidative
chemicals such as ozone, iodine, and chlorine which is the most commonly used disinfectant.
Granular media filtration is a process used in water treatment to remove suspended solids and
other impurities from water. It involves passing water through a bed of granular media, such
as sand, anthracite, or activated carbon. As water flows through the media bed, suspended
particles are trapped and retained within the pores and void spaces of the media, resulting in

cleaner water.

The process typically involves several stages:

1. Coagulation/Flocculation: Before filtration, chemicals are often added to the water to
coagulate small particles into larger floc particles. These floc particles are easier to
remove during filtration.

2. Filtration: The water passes through a bed of granular media. Depending on the size
of particles to be removed and the specific requirements of the application, different
media types and sizes may be used.

3. Backwashing: Over time, the media bed becomes clogged with trapped particles,
reducing its effectiveness. Backwashing involves reversing the flow of water through
the filter to dislodge and flush out trapped particles, restoring the media's ability to
filter effectively.

4. Rinse: After backwashing, the filter is typically rinsed to remove any remaining debris
and to settle the media bed before returning it to service.

Granular media filtration is commonly used in municipal water treatment plants, swimming
pools, industrial processes, and in residential water treatment systems. It is an effective and
widely used method for improving water quality by removing suspended solids, turbidity, and
other impurities.

In the granular media filtration process, particles typically adsorb or attach to the grains of
sand or anthracite in the filter. Below is a cross sectional drawing of a granular media

filter. Solids removed from the water first accumulate at the surface and then penetrate into
the filter bed. Water enters through the top, travels though the media, is collected in
underdrain piping systems below, and eventually exits the filter and passes on to the clearwell
or distribution system. As particles are removed in the media, loss of head occurs in the

filter. Headloss increases due to accumulation of solids in the interstitial spaces and the

ROHINI COLLEGE OF ENGINEERING AND TECHNOLOGY



CAI 334 IRRIGATION WATER QUALITY AND WASTE WATER MANAGEMENT

corresponding increase in fluid velocity. Excessive headloss can lower the pressure within the

bed allowing the release of gases from the water, “air binding'.

The fundamental system that removes particulate matter is filtration, the most common filters

are composed of granular media of certain sizes and depths. The forces that typically remove

particles in granular media filters include:

Transport Mechanisms: Sedimentation--Density of particle is significantly greater
than water and deviates particulate path from the water streamlines. Impaction--
Inertia of particle is greater than hydrodynamic force. Interception--Particle remains
in the fluid streamlines, but passes within a distance of half the particles diameter.
Diffusion--Affects only colloidal particles (<1-micron) Dependent upon density,
particle size, and flow velocity. Hydrodynamic--Not an important force with laminar
(non-turbulent) flow, but basically particles are transported out the fluid streamlines to
the surface of the media.

Adsorption--collection of particulate matter on the surface or interface zone of media.
Short range surface forces. Can only be realized if adequate destabilization has been
accomplished (functions similar to coagulation).

Absorption--taking in or absorbing contaminants. This mechanism is of little
importance after the initial wetting.

Straining--Removal of particulate by passing liquid through a media with smaller pore
sizes than the particles. Relatively unimportant because most of the particles are too

small to be effectively strained.

There are several types of granular media filters:

Slow sand filters: These were the first filters used for treatment of public water
supplies. They have a low loading rate (2 to 5 L/min /m?). Most of the solids are
removed by straining at the media surface and in clogged interstitial spaces in the
upper layers of the sand bed (termed the Schmutzdecke by German investigators).
Filter capacity is restored by removing media and replacing it.

Rapid Sand Filters: These have a much higher loading rate of about 100 L/min /m?.
Two criteria for termination of a filter run are excessive headloss and solids
penetration through the filter. At the end of the filter run the filter is taken off-line and
the bed material is backwashed. The clean water is pumped back through the bed to

dislodge trapped solids. There is additional cleansing of the filter media by abrasion

ROHINI COLLEGE OF ENGINEERING AND TECHNOLOGY



CAI 334 IRRIGATION WATER QUALITY AND WASTE WATER MANAGEMENT

of particles on each other. The wash water is collected in troughs for removal and
treatment or for removal and disposal.

o Other filter types include: deep bed, upflow, pulsed bed dual and multimedia.

A slow sand filter consists of two or more filter beds containing 3 to 4 feet of sand placed
over a gravel-supported underdrain. Most (if not all) of the materials of construction are often
available locally, even in developing countries. As its name implies, a slow sand filter cannot
filter a large flow of water in a small, contained filter assembly. Instead, it relies on a large
surface area to filter a relatively slow flow of water (per square foot of filter area). Filtration
rates of approximately 0.04 to 0.16 gallons per minute per square foot of filter surface area
are typical. Therefore, a relatively large surface area is necessary to accommodate a realistic
flowrate (for example, a 10-gpm flowrate requires between 60 and 250 square feet of filter

surface area).

Slow sand filters can provide removal of suspended solids, turbidity, as well as
microorganisms without the need for chemical addition or the use of electrical power. It will
not remove all microorganisms, but removes a significant amount due to the formation of a
rich biological matrix called a "Schmutzedecke.” This layer consists of a wide assortment of
life forms including algae, rotifers, and many other organisms. These organisms assimilate
microorganisms (protozoans, bacteria and virus) thus reducing their numbers as water passes
through the biologically active matrix. Slow sand filters are cleaned by draining the filter and
scraping the top inch of sand (which includes the "Schmutzedecke"). However, this destroys
the "Schmutzedecke" and requires a re-ripening period that can take weeks. While one filter
is being cleaned, the other is on-line to continue the filtration process. In recent years, a new
method of cleaning slow sand filters called "wet harrowing” has been developed that
simplifies the cleaning process. Also, the creation and use of polyethylene filter vessel

structures have made the task of building slow sand filters much easier.

Sand filters are used, first, for reducing the suspended solid content of the water before
discharge. Secondly, they can also be used for bacterial and/or chemical removal of
phosphorous and nitrogen. Carrying out these processes within the sand filter itself can do
this or, if the processes are carried out earlier in the plant's process flow, the sand filter can be

used to remove the flocs that they produce.

ROHINI COLLEGE OF ENGINEERING AND TECHNOLOGY



CAI 334 IRRIGATION WATER QUALITY AND WASTE WATER MANAGEMENT

Advantages of continuous filters are: first, with the continuous filter you don't have the
downtime required by backwashing. Secondly, the purchase prices of continuous filters are

now competitive and, thirdly, the operating costs can actually be lower.

Filtrate PR
Discharge Qm

|
|
13

Wash Water